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N Code |Description '":':r'"iz’r‘a‘ N Code |Description '"‘r:“f‘"ﬂi‘:r'a' N Code |Description ‘"'r:':r'“iee"'a'
- |3.034102 |Complete control panel 48 |1.044395 |Plastic grid, bottom 96 |1.043895 |Additional card support

1 |1.016283 [Self-tapping screw for plastic (5x14) 49 |1.045774 [Bottom back mousse pad 97 |1.039146 (7-way terminal block

2 11.016967 |Spring pipe clamp for silicone pipe(d.22) 50 [1.044755 |Filling pipe (d.8) 98 [1.039147 [10-way terminal block

3 1.021519 |Pressure switch locking clip 51 |1.044863 |Pipe fitting valve 99 (1.039149 (12-way terminal block

4 11.023511 |Gasket (30x22x2) 52 |1.044926 |Lowered brass nut (G1"F) 100 |1.039148 |11-way terminal block

5 [1.023993 |Gasket (14.8x8x2) 53 |1.045002 |By-pass pipe (d.18) 101 |1.038609 |Flowmeter cap

6 |1.024204 |Rubber buffer 54 |1.045013 |Safety valve (3 bar) 102 |1.039145 |5-way terminal block

7 11.016187 |Silicone tube (8x12) 55 |1.045033 |Cable clamp 103 |1.039332 |Grommet

8 [1.026457 |Epdm O-Ring (7,6x2,62, 70 sh) 56 |1.045034 |Cable clamp locknut 104 |1.045446 [3-way terminal block

9 |1.034405 |Gasket (18.5x11.5x2) 57 |1.045301 [Seal inspection's hole 105 |1.047875 |PCB

10 [1.035895 |Control panel left hinge 58 [1.045390 |NTC immersion probe 106 | 1.4072 |Clip with clamp screw hole

11 |1.036912 |Open rivet (M4) 59 |1.045542 |Silicone pipe (d.16x12) 107 | 1.7908 |Black cable clamp

12 |1.036913 |Control panel right hinge 60 | 1.1176 |Crossheaded screw (M5x8) 108 |3.031071 [3-way valve group

13 |1.037268 |Expansion vessel (10 litres) 61 | 1.1656 |Nickel-plated crosshead self-tapping screw 109 |1.043989 [3-way valve body

14 |1.037878 |Stud for vessel rotation (3,5x6,4) 110 |1.044383 [M5x20 torx screw

15 |1.038192 ['Immergas” logo adhesive plate 62 | 1.2120 |Nitrile O-Ring (9,19x2,62, 70 sh) 111 |1.044385 |Motor cartridge external part
16 |1.038336 [Lowered brass nut (1/2"F) 63 | 1.2275 |Flat pointed crossheaded self-tapping 112 |1.044386 |3-way diverter

17 |1.038393 |Gasket (28x21x1) Screw (4.2x9.5) 113 |1.044387 |3-way stepper motor

18 |1.038395 [1/2" M - 3/8" M nipple & | 488 | SCRERIY SEey @5Els ] 114 |3.031105 |Manifold group

19 |1.038413 |Gasket in PE (42x35x1) 65 | 1.4857 g;ng:;a(‘i‘fgxfg)'mpp'"g screw with 115 |1.033854 |Epdm O-Ring (18,00x2,8, 83sh)
20N [£032580) | Sranndliivet 67 |2.015601 [Support bracket bottom, expansion tank 116 |1.035565 |Plug

21 |1.039229 |Front panel 68 |2.015602 [Top supporting bracket for expansion 117 |1.038457 |Pipe-blocking clip

22 (1.023405 [D.h.w. probe vessel 118 | 1.4275 |Drain fitting with hose union
23 (1.037378 [Adhesive foam strip (d.8x5) 69 [2.015644 |Expansion vessel bracket 119 (1.022729 (Ball valve (Vabco, d.14, 1/2" M)
24 [1.039635 [Expansion vessel flexible hose 70 [2.017141 |Sides fixing cross member 120 {1.024327 |Filling pipe (d.14)

25 |1.013154 [Adhesive foam strip (d.15x3) 71 |2.015794 |Counter-frame metal sheet 121 |1.038240 |"Y" filter

26 |1.040381 [Valve outlet pipe 72 |2.015907 |Metal-sheet clip (d.18) 122 |1.044269 |Cock G1"M d.22

27 [1.040394 [Insulation D.int. 32 Th. 9 H. 40 73 |2.016821 |casing side 123 |1.044271 Cock G1"M-M

28 |1.040399 [Flow switch insulation 74 12.016824 |Frame 124 11.044378 |Pipe d.22 insulation

29 [1.041193 [Crossheaded screw (M4x16) 75 [2.016859 |Inspection bottom plate 125 [1.044394 |Connection pipe (d.22)

30 |1.041194 [Crossheaded screw (M4x10) 76 [2.016860 |Fitting pipes fixing bracket 126 |1.044037 |1"M-D.22 Vabco fitting

31 |1.041498 [Stud 4.2x9.5 self-tapping screw 77 |2.016861 [Hydraulic assembly mounting plate 127 | 1.1742 |1" F nutflanged end pipe,d.25
32 [1.043208 [Metal-sheet clip (d.9) 78 [2.016956 |Bottom backing bracket 128 | 1.5899 |Wall plug package (d.10x50)
33 |1.043209 [Metal-sheet clip (d.22) 79 |2.017176 [Top backing bracket 129 |3.032648 [Bar hold group

34 (1.043404 [Epdm O-Ring (21x4, 70 sh) 80 [1.037917 |Door 130 [3.030866 |Gas exchanger group

35 |1.043406 [Flow switch 81 |1.038854 |Aesthetic cover 131 |1.025545 |Nut (M8)

36 (1.043666 [Jolly insulation 82 |1.039192 |Spring 132 (3.031219 [Bottom back unit

37 [1.043667 [Automatic vent valve + O-Ring 83 |3.029953 |Pump group 133 (3.032336 [Top back unit

38 |1.044344 [G1" M-M L.22mm nipple 84 [3.030941 [Front casing, assembly 134 |1.010289 |Tropicalized hex socket screw (M5x16)
39 (1.044357 [D.22 pipe, system return 85 |1.034600 |Manometer 135 (1.027110 [Automatic vent valve
40 |1.044358 |Storage tank flow pipe (d.22) 86 [1.035248 |Crossheaded self-tapping screw (3x10) 136 |1.045778 |Pump body
41 |1.044359 |Pump group - flow switch device pipe (d.22) 87 |1.037079 |Keyboard 137 (1.045779 [Pump
42 |1.044360 |D.22 pipe, heating system flow 88 |1.037090 |Display adhesive label 138 | 2.0381 |Nut (1/2" F) for flanged end pipe (d.14)
43 [1.044361 |Pump return pipe - boiler (d.22) 89 |1.037275 |cover
44 11.044362 [Flowmeter - plate exchanger device pipe 90 [1.037773 |Crossheaded self-tapping screw (3,5x16)

(22) 91 |1.040319 |Bezel
45 (1.044363 D.ngpzze, plate-type heat exchanger - 92 11.040320 |Bezel cover
46 |1.044382 2:;;: p— 93 [1.046741 [Otudoor unit communication card
47 |1.044384 |Hydraulic assembly valve 94 |1.043881 |Low voltage screen-printed plate
95 |1.043882 [High voltage screen-printed plate
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